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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt

02-Sep-2011

Testing completed

14-Sep-2011

The customer's contact person

Bernhard Blacker

Notes

none

Document name

EMC_BO_001662_FCC15C

1.1.

EUT and Accessory Information

The EUT is a Bluetooth device. Bluetooth is tested with maximum rated TX power. Device is

deactivating the BT transmitter automatically during charging mode.

Product Type SN HW MV SW DUT
BT Stereo Headset NBHS-4 DAV015 R1B P1D DAV015
BT Stereo Headset NBHS-4 DAV009 R1B P1D DAV009
1.2. Summary of Test Results
Bluetooth:
Section in CFR 47 Section in RSS-GEN Name of the test Result
or RSS-210
15.247(b)(1) A8.4 (b) Conducted peak output power PASSED
15.247(d) A8.5 Band edge compliance of RF emissions PASSED
15.247(c) A8.5 Spurious RF conducted emissions PASSED
15.247(c), 15.209 A8.5 Spurious radiated emissions PASSED
15.207 7.2.2 AC powerline conducted emissions NP
15.247(a)(1) A8.1 (a) 20 dB bandwidth PASSED
15.247(a)(1) A8.1 (b) Carrier frequency separation PASSED
15.247(a)(1)(iii) A8.1 (d) Number of hopping frequencies PASSED
15.247(a)(1)(iii) A8.1 (d) Time of occupancy PASSED
PASSED: The EUT complies with the essential requirements in the standard.
FAILED: The EUT does not comply with the essential requirements in the standard.
NP: The test was not performed.
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2. Test setups

2.1. Conducted RF test setup

Spectrum
analyser
Power
splitter
Radio 20dB
simulator attenuator

EUT

2.2. AC power line conducted emissions test setup

Receiver

Attenuator

LISN

2.3. Spurious radiated emissions test setup

Tester

Communication

controller

Mast & turn table

EUT

Test
Receiver
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3. Conducted peak output power

(FCC §15.247(b)(1), RSS-210 A8.4 (2))

EUT with DUT number DAV015
Accessories with DUT numbers | None
Operation Voltage [V] / [HZ] 3.7/DC
Result PASSED
Remarks None

Temp [°C] / Humidity [Y%RH] 25/50

Date of measurements 06-Sep-2011
Measured by Robert Muller

3.1. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for conducted peak output power measurements

Frequency range [MHz]

Limit [W]

Limit [dBm]

2400 — 2483.5

<1

<30

Project support engineer:  Robert Mdller
Date of issue: 16-Sep-2011
Report No.: EMC_BO_001662
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3.2. Bluetooth Test results
3.2.1 GFSK modulation, PRBS packet type

Channel / fc [MHz] |P [dBm] |P[mW] |Result

0/2402 8.04 6.37 PASSED
39 /2441 8.05 6.38 PASSED
78 /2480 7.99 6.30 PASSED

Channel 0 / 2402 MHz (Peak detector, RBW: 3 MHz)

Marker 1 [T1] RBW 3 MHz RF Att 30 dB
®Ref Lvl B8.04 dBm VBW 3 MHz
20.2 dBm 2.40183467 GHz SWT 5 ms Unit dBm
B e
A
10 L
| ——— R
_,.,ﬂ—""’d"w _\H\
O
-10]
-20]
-30
-40]
-50]
-B60]
-70]
79.8l
Center 2.402 GHz 500 kHz~, Span 5 MHz
Title: Peak Output Pouwer
[Fomment A: 2402MHz ~, DHS , Hopping OFF
Date: 06.5EP.2011 0B:13:04
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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Channel 39 / 2441 MHz (Peak detector, RBW: 3 MHz)

Marker 1 [T1] RBH 3 MHz  RF ALt 30 dB
®Ref Lvl .05 dBm VBW 3 MHz
20.2 dBm 2.44087475 GHz SWT 5 ms unit dBm
B T T -
10 1
o] ———
| SGL
u)
-10)
1MAX 1MA
-20]
-30]
TDF
-40]
-50]
-B60]
-70]
. noverp
Center 2.441 GHz 500 kHz~, Span 5 MHz
Title: Peak Output Pouwer
Fomment A: 2441MHz , DHS , Hopping OFF
bate: 06.SEP.2011  0B:20:03
Channel 78 / 2480 MHz (Peak detector, RBW: 3 MHz)
Marker 1 [T1] RBH 3 MHz  RF ALt 30 dB
@Ref Lvl 7.99 dBm VBW 3 MHz
20.2 dBm 2.47374449 GHz SWT 5 ms Unit dBm
T 52 oF 0rree =
10 =
b I SGL
-10]
1MAX 1MA
-20]
-30]
TDF
-40]
-50]
-60]
-70)
| 798 noverp
Center 2.48 GHz 500 kHz~, Span 5 MHz
Title: Peak Output Pouwer
Fomment A: 24B0MHz ~, DHS ~ Hopping OFF
Date: 06.SEP.2011 08:21:03
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
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3.2.2 m/4-

DQPSK modulation, PRBS packet type
Channel / fc [MHz] |P [dBm] |P[mW] |Result
0/2402 6.36 4.33 PASSED
39/ 2441 6.50 4.47 PASSED
7812480 6.44 4.41 PASSED

Channel 0 / 2402 MHz (Peak detector, RBW: 3 MHz)

Marker 1 [T1] RBW 3 MHz RF Att 30 dB
Ref Lvl 6.36 dBm VBW 3 MHz
20.2 dBm 2.40193487 GHz SWT 5 ms Unit dBm
20.
0.2 dB Offse
A
10 T
v,
0
-10
-20
-30
-40
-50
-60
-70
79.8l
Center 2.402 GHz 500 kHz~, Span 5 MHz
Title: Peak Output Power
Fomment A: 2402MHz , 2DHS , Hopping OFF
Pate: 06.5EP.2011 0B:19:33

Project support engineer:  Robert Mdller
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Channel 39 / 2441 MHz (Peak detector, RBW: 3 MHz)

Marker 1 [T1] RBW 3 MHz  RF Att 30 dB
®Ref Lvl 5.50 dBm VBW 3 MHz
20.2 dBm 2.44079459 GHz SWT 5 ms unit dBm
B T T -
10 t
D > | SGL
-10
1MAX 1MA
-20]
-30]
TDF
-40]
-50]
-B60]
-70]
5 4 noverp
Center 2.441 GHz 500 kHz~, Span 5 MHz
Title: Peak Output Pouwer
Fomment A: 2441MHz , 2DHS , Hopping OFF
Date: 06.SEF.2011  0B8:20:33
Channel 78 / 2480 MHz (Peak detector, RBW: 3 MHz)
Marker 1 [T1] RBW 3 MHz  RF Att 30 dB
@Ref Lvl 5.44 dBm VBW 3 MHz
20.2 dBm 2.48021543 GHz SWT 5 ms Unit dBm
T 52 oF 0rree =
10 .
I X | SGL
0 | T
-10]
1MAX 1MA
-20]
-30]
TDF
-40]
-50]
-60]
-70
| 79 8l noverp
Center 2.48 GHz 500 kHz~, Span 5 MHz
Title: Peak Output Pouwer
Fomment A: 24BO0MHz , 2DHS , Hopping OFF
Date: 06.5EP.2011 0B8:21:32
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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4. Band edge compliance of RF emissions
(FCC §15.247(d), RSS-210 A8.5)

EUT with DUT number DAV009
Accessories with DUT numbers | None
Operation Voltage [V] / [HZ] Battery powered
Result PASSED
Remarks None
Temp [°C] / Humidity [%RH] 22.5/55
Date of measurements 06-Sep-2011
Measured by Robert Muller

4.1. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for band edge compliance of RF emissions measurements (3 m measurement distance)

Frequency range [MHz]

Limit Average [dBuV/m]

Limit Peak [dBuV/m]

Below 2390 and above 2483.5

<54

<74

Project support engineer:  Robert Mdller
Date of issue: 16-Sep-2011
Report No.: EMC_BO_001662
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4.2, Bluetooth Test results

4.2.1 GFSK modulation, PRBS packet type

Radiated, channel 0 / 2402 MHz, hopping off

RMatker: 2HETEGHD SAO3 B
Dete ME: 12 MHz -7 S5 0B

Lewe | FIBpAn]
120

- h h
23356 253G 230
Freqae iy M)

L
240G 241G

Peak (RBW: 1 MHz)

Channel / fc [MHz] E [dBuV/m] |Result

0/2402 54.03 PASSED

Average (RBW: 1 MHz)

Channel / fc [MHz] E [dBuV/m] Result

0/2402 36.08 PASSED

Project support engineer:  Robert Mdller
Date of issue: 16-Sep-2011

Report No.:

EMC_BO_001662
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Conducted, channel 0/ 2402 MHz, hopping off

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
®Ref Lvl -45.11 dB VBW 300 kHz
20.2 dBm -2.30460922 MHz SWT 5 ms unit dBm
20.
0.2 dp Offse Y1 [[T1] 783 dBm|
2.40217836 GHz
5T 585 gBr Al [ITTT — 75|y 105
—2.3D4?’ES 2 MHz|S6L
0
T e l/ \\
™Max s [ < / \ 1MA
-20
_30 ead
1/ TDF
sol—n il /\1 N
RAPY T AN
-60
-70
Flt
L 75 noverp
Center 2.398 GHz 1 MHz/ Span 10 MHz
Title: Band Edge
Fomment A: 2402MHz ~, DH5 , Hopping OFF
Date: 06.5EP.2011 0B:25:57
Peak (RBW: 100 KHz)
Channel / fc [MHz] P [dBc] Result
0/2402 PASSED

Project suppol
Date of issue:
Report No.:

rt engineer:  Robert Mller
16-Sep-2011
EMC_BO_001662
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Radiated, channel 0 / 2402 MHz, hopping on

Matker: 235 GHT FEEA AR
D&t Mk ELLEHZ RERE

Leve | BIB A
120

L L L L
LG LG 230G UG 240G 4G

Frequensy HY

Peak (RBW: 1 MHz)

Channel / fc [MHz] E [dBuV/m] |Result

0/2402 55.86 PASSED

Average (RBW: 1 MHz)

Channel / fc [MHz] E [dBuV/m] Result

0/2402 40.76 PASSED
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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Conducted, channel 0 / 2402 MHz, hopping on

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
®Ref Lvl -48.48 dB VBW 300 kHz
20.2 dBm -2.34468838 MHz SWT 5 ms unit dBm
20.
0.2 dp Offse Y1 [[T1] 740 B|
2.40217836 GHz|
B ISR 2T [TTTT ks LR o}
) I ﬁ‘ﬂia MHR| el
0 \/
_10 /
2 [-12.6 d f 1MA
/
-30) 1/
TDF
N
4/ ’
- mﬂ««” }MNWL”J‘JU"IU w‘m
-60)
-70)
Fl
l79.8 noverp
Center 2.398 GHz 1 MHz/ Span 10 MHz
Title: Band Edge
Fomment A: 2402MHz ~, DH5 , Hopping ON
Pate: 06.SEP.2011 0B:23:44
Peak (RBW: 100 KHz)
Channel / fc [MHz] P [dBc] Result
0/2402 -49.48 PASSED

Project support engineer:

Date of issue:
Report No.:

Robert Mller

16-Sep-2011
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Radiated, channel 78 / 2480 MHz, hopping off

Matker: 2AE3EGHD G053 B I AR
D&t Mk G Hz -Z27 B

Lewe | FIE pan]
120

L h L h h h
st e} 4G 415G 4G ZAE5G 24855
Freqaensy H3

Peak (RBW: 1 MHz)
Channel / fc [MHz] E [dBuV/m] Result
78 /2480 60.93 PASSED

Average (RBW: 1 MHz)

Channel / fc [MHz] E [dBuV/m] |Result

78 /2480 38.23 PASSED
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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Conducted, channel 78 / 2480 MHz, hopping off

Delta 1 (111 RBW 100 kHz  RF Att 30 dB
Ref Lvl -52.10 dB VBW 300 kHz
20.2 dBm 4.32865731 MHz SWT 5 ms Unit dBm
20.
0.2 dp Offse MRS 791 B

2.48002p04 GHz

P o8 2T —

/sui 4.32865(731 MHz|9Ck

0

-10 / \

72134/

-30f¢
u'\‘\7 TDF

40 ™ dﬂ\ :

jﬁw r\ A

et bl L mdtnd L

-B0

-70

F1
noverp

-79.8l I
Center 2.484 GHz 1 MHz/ Span 10 MHz

Title: Band Edge
Fomment A: 2480MHz ~, DH5 , Hopping OFF
Pate: 06.5EP.2011 0B:34:47

Peak (RBW: 100 KHz)
Channel / fc [MHz] P [dBc] Result
0/2402 -52.10 PASSED

Project support engineer:  Robert Mdller Test Report for FCC Part 15C

Date of issue: 16-Sep-2011 Template version 1.0

Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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Radiated, channel 78 / 2480 MHz, hopping on

Rarker: ZABMITIISGHD SEI3CB PN
Deta ME: =T THEHZ =i
Lewe | FIE P 0]
P D IS VU U ST
I e S [ AN
= ZAEG 4G I et ] ! e} Z4EG ! ! ot =5 e}
Frecpency HY
Peak (RBW: 1 MHz)
Channel / fc [MHz] E [dBuV/m] Result
78 /2480 58.73 PASSED
Average (RBW: 1 MHz)
Channel / fc [MHz] E [dBuV/m] |Result
78 /2480 52.84 PASSED

Project suppol
Date of issue:
Report No.:

rt engineer:  Robert Mller

16-Sep-2011
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Conducted, channel 78 / 2480 MHz, hopping on

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -52.75 dB VBW 300 kHz
20.2 dBm 4.28857715 MHz SWT 5 ms unit dBm
20.
0.2 dp Offse v1|[T1] 708 6Bm)
2.48002pR04 GHz|
10 =
1 7 e’ a5 Al [TTT] 52[ 75 dB o
4.28857715 MHz|SGL
-10
02 712.&23 ) 1MA
-20 l
-30
TDF
_40 ML}
\if\\ 1
o [} | P )
-60
-70
F1
o o noverh |
Center 2.484 GHz 1 MHz/ Span 10 MHz
Title: Band Edge
Fomment A: 24B0MHz ~, DH5 , Hopping ON
Pate: 06.SEP.2011 0B:32:34

Peak (RBW: 100 KHz)

Channel / fc [MHz] P [dBc] Result

78 /2480 -52.75 PASSED
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
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4.2.2 n/4-DQPSK modulation, PRBS packet type

Radiated, channel 0 / 2402 MHz, hopping off

Markz 1 IFEESGHT
De g Bk FEHZ

Lewe | EIBJIan]
120

F3EE B VA
~1354 <16

L
235G

L
240G 241G

. . Freuzncy HY e
Peak (RBW: 1 MHz)
Channel / fc [MHz] E [dBuV/m] |Result
0/2402 53.66 PASSED
Average (RBW: 1 MHz)
Channel / fc [MHz] E [dBuV/m] Result
0/2402 39.72 PASSED

Project suppo
Date of issue:
Report No.:

rt engineer:  Robert Mller
16-Sep-2011
EMC_BO_001662
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Conducted, channel 0/ 2402 MHz, hopping off

Delta 1 (111 RBW 100 kHz  RF Att 30 dB
Ref Lvl -45.39 dB VBW 300 kHz
20.2 dBm -2.1B6432866 MHz SWT 5 ms Unit dBm
20.
0.2 dp Offse vilrT1] 8. 15 dBm|
2.40201B04 GHz

Al |LTTT =435 33 db

L D1 5.147 dB W? SGL
0

il
|

| L1955 | 14.853] dB /

1MA

= I :

-30
1 / TDF
-40

B P T L W YA R

-B0

-70

noverp

Center 2.398 GHz 1 MHz/ Span 10 MHz

-79.8

Title: Band Edge
Fomment A: 2402MHz , 2DHS , Hopping OFF
Pate: 06.5EP.2011 0B:30:22

Peak (RBW: 100 KHz)
Channel / fc [MHz] P [dBc] Result
0/2402 -45.39 PASSED

Project support engineer:  Robert Mdller Test Report for FCC Part 15C

Date of issue: 16-Sep-2011 Template version 1.0

Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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Radiated, channel 0 / 2402 MHz, hopping on

RMarkz1: SIS GHD S5 B pin
Deta RE: =30.101 kHz 5B

Lete | B16 ]

120

h h L h
386 230G 235 Z4G ZAG 241G
Fre)aensy [H

Peak (RBW: 1 MHz)
Channel / fc [MHz] E [dBuV/m] Result
0/2402 54.05 PASSED

Average (RBW: 1 MHz)

Channel / fc [MHz] E [dBuV/m] |Result

0/2402 45.66 PASSED
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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Conducted, channel 0 / 2402 MHz, hopping on

Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -43.79 dB VBW 300 kHz
20.2 dBm -7.71543086 MHz SWT 5 ms unit dBm
20,
0.2 dp Offse Y1 [[T1] 4.47 dB
" -
2.40187776 GHz
10 2TTTTTT —2g 7905
| 01 4.4p5 o8 17 71548088 M| SE0
o M, Y
f -
-10
1MAX [ 1MA
|—52 |-15.534| a8 |

-0 J!
-30

f TDF
40

1
,EDJM.W&Q ‘}QV;W,A ,nuwwd’l.m L k\vwf\llkw\rw\/

-B0

-70

noverp

Center 2.398 GHz 1 MHz/ Span 10 MHz

-79.8

Title: Band Edge
Fomment A: 2402MHz ~, 2DHS , Hopping ON
Pate: 06.5EP.2011 0B:28:09

Peak (RBW: 100 KHz)
Channel / fc [MHz] P [dBc] Result
0/2402 -49.79 PASSED

Project support engineer:  Robert Mdller Test Report for FCC Part 15C

Date of issue: 16-Sep-2011 Template version 1.0

Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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Radiated, channel 78 / 2480 MHz, hopping off

)

Ratks1: ZASI5GH
Dela RE: &3 MHz
Leve | EIE Jn]

ST 0B pin
=823 b

L L
247G 273G

L L
243G 249G

24G 2AEG
Fred)nz isy M3

Peak (RBW: 1 MHz)

Channel / fc [MHz] E [dBuV/m] |Result

78 /2480 57.02 PASSED

Average (RBW: 1 MHz)

Channel / fc [MHz] E [dBuV/m] Result

78 /2480 38.77 PASSED
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0

Report No.:

EMC_BO_001662
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Conducted, channel 78 / 2480 MHz, hopping off

Delta 1 (111 RBW 100 kHz  RF Att 30 dB
Ref Lvl -50.39 dB VBW 300 kHz
20.2 dBm 4.34869739 MHz SWT 5 ms Unit dBm
20.
0.2 dp Offse MRS 495 dBm| ey
2.48002P04 GHz

Al |[LTTT —o0[. 33 db

431;&35,\’?13 4 34859735 Mue] SGL
0

NA‘;-"Z —15_D¥ hs 1MA
-20

N

\
Ml oo o L

-B0

=

-70

F1
noverp

-79.8l I
Center 2.484 GHz 1 MHz/ Span 10 MHz

Title: Band Edge
Fomment A: 2480MHz ~, 2DHS , Hopping OFF
Pate: 06.5EP.2011 0B:39:12

Peak (RBW: 100 KHz)
Channel / fc [MHz] P [dBc] Result
0/2402 -50.39 PASSED

Project support engineer:  Robert Mdller Test Report for FCC Part 15C

Date of issue: 16-Sep-2011 Template version 1.0

Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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Radiated, channel 78 / 2480 MHz, hopping on

Lewe | FIE pan]

Matker: AT I3 GHT
D&t Mk G Hz

R
553 (1B

L L
24T 24735

L L
ARG 240G

G jal & e}
Frequency HY

Peak (RBW: 1 MHz)

Channel / fc [MHz] E [dBuV/m] Result

78 /2480 58.50 PASSED

Average (RBW: 1 MHz)

Channel / fc [MHz] E [dBuV/m] |Result

78 /2480 51.82 PASSED
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0

Report No.:

EMC_BO_001662
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Conducted, channel 78 / 2480 MHz, hopping on

Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -50.08 dB VBW 300 kHz
20.2 dBm 8.99799599 MHz SWT 5 ms unit dBm
20,
0.2 dp Offse Vi ([T1] 408 dBm| ey
2.48000p00 GHz
10 2T (TTTT =S50 08 a5
SGL
01 4 b7 g 5.93799539 MHz|S
10 m\
1MAX 1MA
|02 |-15.943| a8

-20

L Y
\ TDF

-40

_50 \mhb¢%* MA v “Mkfidh &4K’"%&/m PO T PRI N

-B0

-70

F1

Center 2.484 GHz 1 MHz/ Span 10 MHz

-79.8

Title: Band Edge
Fomment A: 2480MHz ~, 2DHS , Hopping ON
Pate: 06.5EP.2011 0B:36:59

Peak (RBW: 100 KHz)
Channel / fc [MHz] P [dBc] Result
7812480 -50.08 PASSED

Project support engineer:  Robert Mdller Test Report for FCC Part 15C

Date of issue: 16-Sep-2011 Template version 1.0

Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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5. Spurious RF conducted emissions
(FCC §15.247(d), RSS-A8.5)

EUT with DUT number DAV015
Accessories with DUT numbers | None
Operation Voltage [V] / [HZ] 3.7/DC
Result PASSED
Remarks None
Temp [°C] / Humidity [%RH] 25/50
Date of measurements 06-Sep-2011
Measured by Robert Muller

5.1. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for spurious RF conducted emissions measurements

Frequency range [MHz] Limit [dBc]
1-25000 <-20
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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5.2. Bluetooth Test results

5.2.1 GFSK modulation, PRBS packet type
Channel 0 / 2402 MHz

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 7.14 dBm VBW 300 kHz
20.2 dBm 2.38188377 GHz SWT 330 s Unit dBm
20.
0.2 dp Offse v1|0T1] 714 dBm| s
2.38188B77 GHz|
10 T —37[-BT gBm
7.18573|146 GHz|
o V3 |[T1] -42.81 dBm|
230.16032064 MHz
V4 |[T1] -48.05 dBm|
-10 T9TE35E 7T BHZ
-20
-30
2
-40
4
-50 f T Y
-60
-70
-79.8
Start 30 MHz 2.497 GHz, Stop 25 GHz
Title: Spurious RF Conducted Emissions
[Fomment A: 2402MHz ~, DHS5 , Hopping OFF
Pate: 06.S5EFP.2011 10:33:22

Peak (RBW: 100 KHz)

Frequency [MHz] |P [dBc] Result

230 -42-81 PASSED
7186 -37.81 PASSED
22948 -48.05 PASSED

Project support engineer:

Date of issue:
Report No.:

Robert Mller

16-Sep-2011
EMC_BO_001662
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Channel 39 / 2441 MHz

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 7.52 dBm VBW 300 kHz
20.2 dBm 2.43192385 GHz SWT 330 s unit dBm
20.
0.2 dp Offse v1|[T1] 7.52 dBm
2.43132385 GHz|
10 : 7T —72[ T aBm
7.3358B5(170 GHz
0 V3[T1] -45.62 dBm|
330.24048D56 MHz
V4 [IT11 -47.74 dBm
-10 27 BIT3IEE3 GHZ
-20
-30
-40
3 2
i 4
-50) RV RN T e S
-60
-70
-79.8l
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Title: Spurious RF Conducted Emissions
Fomment A: 2441MHz , DH5 , Hopping OFF
Pate: 06.SEP.2011 12:19:33

Peak (RBW: 100 KHz)

Frequency [MHz] |P [dBc] Result

330 -45.62 PASSED

7336 -44.19 PASSED

22898 -47.74 PASSED
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0

Report No.:

EMC_BO_001662
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Channel 78 / 2480 MHz

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
®Ref Lvl 7.80 dBm VBW 300 kHz
20.2 dBm 2.48196393 GHz SWT 330 s uUnit dBm
o 0.2 dp Offse MRS .80 dBm| g
2.48196[393 GHZz|
10 TTT7 =026 —dBm
7.43593|186 GHz
o V3 [[T1] -42]. 40 dBm)
230.16032064 MHz
V4 [1T11] -48.08 dBm|
-10 A5 00000000 &Rz
-20]
-30]
-40] e
_ A 1 A
v WWM WWWMWM
-B60]
-70]
-79.8
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Title: Spurious RF Conducted Emissions
Fomment A: 2480MHz ~, DH5 , Hopping OFF
Date: 06.5EP.2011 11:13:058
Peak (RBW: 100 KHz)
Frequency [MHz] |P [dBc] Result
230 -42.40 PASSED
7436 -40.46 PASSED
25000 -48.08 PASSED
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.

30 (52)



novero

novero Test Center

5.2.2 n/4-DQPSK modulation, PRBS packet type
Channel 0 / 2402 MHz

Marker 1 [T1] RBW 100 kHz _ RF ALt 30 dB
@Ref Lvl 4.10 dBm VBW 300 kHz
20.2 dBm 2.38188377 GHz SWT 330 s Unit dBm
20.
0.2 dp Offse MBI 4,10 dBm| g
2.381860377 GHz
10 TTTT =72 77 dBm
: 230, 1603264 MHz|
a v3 (111 -47.88 dBm
3.29863(727 GHz
v4 {1711 —49.41 dBm
-10 553529058 GFZ
-20]
-30]
-40]
s 3
-50]
-60)
-70]
79.8l
Start 30 MHz 2.497 GHz, Stop 25 GHz
Title: Spurious RF Conducted Emissions
Fomment A: 2402MHz , 2DHS , Hopping OFF
bate: 06.5EP.2011 10:44:47
Peak (RBW: 100 KHz)
Frequency [MHz] |P [dBc] Result
230 -47.88 PASSED
6635 -49.41 PASSED
23299 -47.88 PASSED
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0

Report No.:

EMC_BO_001662
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Channel 39 / 2441 MHz

® Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 3.97 dBm VBW 300 kHz
20.2 dBm 2.43192385 GHz SWT 330 s uUnit dBm
2Tz af orree vi(rT1) 397 dBn| e
2.43192385 GHz|
10| TTT] =42 BT dbm
! 230 .16032064 MHz|
o V3 [[T1] -47.81 dBm
A3.44875752 GHz
V4 |1T1] -49.76 dBm
-10 553529058 Gz
-20]
-30]
-40]
4 3
-0 Wﬁ WWMMMWWM h
-B60]
-70]
-79.8
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Title: Spurious RF Conducted Emissions
Fomment A: 2441MHz , 2DHS , Hopping OFF
Date: 06.5EP.2011 11:07:39
Peak (RBW: 100 KHz)
Frequency [MHz] |P [dBc] Result
230 -42.81 PASSED
6635 -49.76 PASSED
23449 -47.81 PASSED
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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Channel 78 / 2480 MHz

® Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 3.87 dBm VBW 300 kHz
20.2 dBm 2.48196393 GHz SWT 330 s uUnit dBm
2Tz af orree vi(rT1) 387 dBn| e
2.48196[393 GHZz|
10 TTT7 =42 04 —aBm
230 .16032064 MHz|
o V3 [[T1] -47.76 dBm
22.84827B55 GHz
V4 |1T1] -49. 14 dBm
-10 553529058 Gz
-20]
-30]
-40]
% 3
-50) M\-LA MWW«\A | PRTWIT PN oy s
-B60]
-70]
-79.8
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Title: Spurious RF Conducted Emissions
Fomment A: 2480MHz , 2DHS , Hopping OFF
Date: 06.5EP.2011 11:30:31
Peak (RBW: 100 KHz)
Frequency [MHz] |P [dBc] Result
230 -42.04 PASSED
6635 -49.14 PASSED
22848 -47.76 PASSED
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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6. Spurious radiated emissions
(FCC §15.247(d), §15.209, RSS-210 A8.5)

EUT with DUT number DAV009
Accessories with DUT numbers | None
Operation Voltage [V] / [HZ] Battery powered
Result PASSED
Remarks None
Temp [°C] / Humidity [%RH] 22.5/55.5
Date of measurements 13-Sep-2011
Measured by Robert Muller

6.1. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210 as
follows:

Below 1GHz:

The Preliminary Measurement and the Final Measurement is performed in 3m distance by
rotating the turntable of 360 degrees and moving the antenna height between 1-4m.

The Preliminary Measurement is performed with floor absorbers on the floor and measuring
antenna at fixed height using 2-axis EUT position system.

The Final Measurement is performed without floor absorbers, if the Preliminary Measurement
results are closer than 20 dB to the permissible limit.

Between 1-3GHz:

The Preliminary Measurement and the Final Measurement is performed in 3m distance by
rotating the turntable of 360 degrees at fixed height.

The Preliminary Measurement and the Final Measurement with absorbers on the floor and
measuring antenna at fixed height using 2-axis EUT position system.

The Final Measurement is performed, if the Preliminary Measurement results are closer than 20
dB to the permissible limit.

Above 3GHz:

The Preliminary Measurement and the Final Measurement is performed in 1.5m distance by
rotating the turntable of 360 degrees at fixed height.

The Preliminary Measurement and the Final Measurement with absorbers on the floor and
measuring antenna at fixed height using 2-axis EUT position system.

The Final Measurement is performed, if the Preliminary Measurement results are closer than 20
dB to the permissible limit.

General:
The measurement is divided into the Preliminary Measurement and the Final Measurement.
The EUT is placed at nonconductive plate at the turntable center.

The emissions less than 20 dB below the permissible value are reported.

The measurement results are obtained as described below:
E [uV/m] = Upx + Acr

Date of issue:

Project support engineer:  Robert Mdller Test Report for FCC Part 15C
16-Sep-2011 Template version 1.0
EMC_BO_001662 Copyright © 2011 novero. All rights reserved.

Report No.:
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Where Uy is receiver reading and Acr is total correction factor including cable loss, antenna
factor and preamplifier gain (Ace = Lcasies + AF - Gpreavp)-

Limits for spurious radiated emissions measurements (3 m measurement distance)

Frequency range [MHz[ Limit [uV/m] Limit [dBuV/m] Detector
30— 88 100 40 Quasi peak
88 — 216 150 43.5 Quasi peak
216 — 960 200 46 Quasi peak
960 — 1000 500 54 Quasi peak
Above 1000 500 54 Average
Above 1000 5000 74 Peak
6.2. Bluetooth Test results
6.2.1 GFSK modulation, PRBS packet type
Channel 0/ 2402 MHz
Peak (RBW: 1 MHz)
Frequency |E[dBuV/m] |E[uV/m] |Ugrx[dBuV] |Ack [dB] Polarisation |Result
[MHz]
4803.61 40.80 110 56.70 -15.90 HORIZONTAL | PASSED
7206.41 46.20 204 56.50 -10.30 HORIZONTAL | PASSED
17408.81 54.70 543 50.80 3.90 HORIZONTAL | PASSED
Average (RBW: 1 MHz)
Frequency E [dBuV/m] E [uV/Im] |Ugrx [dBuV] Acr [dB] Polarisation |Result
[MHz]
4803.61 27.50 23.7 43.40 -15.90 HORIZONTAL | PASSED
7206.41 33.10 45.2 43.40 -10.30 HORIZONTAL | PASSED
17408.31 41.80 123 37.90 3.90 HORIZONTAL | PASSED

No further emissions found less than 20dB to the regulatory limit

Project support engineer:
Date of issue:
Report No.:

Robert Mller
16-Sep-2011
EMC_BO_001662
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Channel 39 / 2441 MHz

Quasi peak (RBW: 120 kHz)

Frequency |E[dBuV/m] |E[uV/m] |Ugrx[dBuV] |Ack [dB] Polarisation |Result
[MHz]
197.29 5.70 1.93 39.10 -33.40 HORIZONTAL | PASSED

Peak (RBW: 1 MHz)

Frequency E [dBuV/m] E [uV/Im] |Ugrx [dBuV] Acr [dB] Polarisation |Result
[MHz]

4881.77 42.30 130 58.50 -16.20 HORIZONTAL | PASSED
7323.65 46.10 202 54.90 -8.80 HORIZONTAL | PASSED
17426.86 54.40 525 50.30 4.10 VERTICAL PASSED

Average (RBW: 1 MHz)

Frequency |E[dBuV/m] |E[uV/m] |Ugrx[dBuV] |Ack [dB] Polarisation |Result
[MHz]

4881.77 27.40 23.4 43.60 -16.20 HORIZONTAL | PASSED
7322.65 32.50 42.2 41.30 -8.80 HORIZONTAL | PASSED
17425.86 41.50 119 37.40 4.10 VERTICAL PASSED

No further emissions found less than 20dB to the regulatory limit
Channel 78 / 2480 MHz

Peak (RBW: 1 MHz)

Frequency E [dBuV/m] E [uV/Im] |Ugrx [dBuV] Acr [dB] Polarisation |Result
[MHz]

4959.92 41.10 114 57.10 -16.00 HORIZONTAL | PASSED
7440.38 48.80 275 55.60 -6.80 HORIZONTAL | PASSED
17426.35 54.70 543 50.60 410 VERTICAL PASSED

Average (RBW: 1 MHz)

Frequency |E[dBuV/m] |E[uV/m] |Ugrx[dBuV] |Ack [dB] Polarisation |Result
[MHz]

4959.42 26.20 20.4 42.20 -16.00 HORIZONTAL | PASSED
7439.38 35.40 58.9 42.30 -6.90 HORIZONTAL | PASSED
17425.85 41.20 115 37.10 4.10 VERTICAL PASSED

No further emissions found less than 20dB to the regulatory limit

Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.
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6.2.2 n/4-DQPSK modulation, PRBS packet type

Channel 0 /2402 MHz
Peak (RBW: 1 MHz)

Frequency |E[dBuV/m] |E[uV/m] |Ugrx[dBuV] |Ack [dB] Polarisation |Result
[MHz]

4803.61 38.90 88.10 54.80 -15.90 HORIZONTAL | PASSED
17747.99 54.50 531.00 48.80 5.70 HORIZONTAL | PASSED
Average (RBW: 1 MHz)

Frequency E [dBuV/m] E [uV/Im] |Ugrx [dBuV] Acr [dB] Polarisation |Result
[MHz]

4807.11 25.00 17.80 41.00 -16.00 HORIZONTAL | PASSED
17748.99 41.10 114.00 35.40 5.70 HORIZONTAL | PASSED

No further emissions found less than 20dB to the regulatory limit

Channel 39 / 2441 MHz
Quasi peak (RBW: 120 kHz)

Frequency E [dBuV/m] E [uV/Im] |Ugrx [dBuV] Acr [dB] Polarisation |Result
[MHZz]

197.29 5.70 1.93 39.10 -33.40 HORIZONTAL | PASSED
Peak (RBW: 1 MHz)

Frequency E [dBuV/m] E [uV/Im] |Ugrx [dBuV] Acr [dB] Polarisation |Result
[MHz]

4921.35 38.70 86.10 55.00 -16.30 HORIZONTAL | PASSED
17747.99 54.50 531.00 48.80 5.70 HORIZONTAL | PASSED
Average (RBW: 1 MHz)

Frequency E [dBuV/m] E [uV/Im] |Ugrx [dBuV] Acr [dB] Polarisation |Result
[MHZz]

4925.85 25.40 18.60 41.70 -16.30 HORIZONTAL | PASSED
17748.99 41.10 114.00 35.40 5.70 HORIZONTAL | PASSED

No further emissions found less than 20dB to the regulatory limit

Channel 78 / 2480 MHz
Peak (RBW: 1 MHz)

Frequency |E[dBuV/m] |E[uV/m] |Ugrx[dBuV] |Ack [dB] Polarisation |Result
[MHz]

4961.42 38.40 83.20 54.40 -16.00 VERTICAL PASSED
17696.39 54.70 543.00 49.00 5.70 HORIZONTAL | PASSED
Average (RBW: 1 MHz)

Frequency |E[dBuV/m] |E[uV/m] |Ugrx[dBuV] |Ack [dB] Polarisation |Result
[MHz]

4960.42 25.40 18.60 41.40 -16.00 VERTICAL PASSED
17693.89 41.20 115.00 35.50 5.70 HORIZONTAL | PASSED

No further emissions found less than 20dB to the regulatory limit

Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
Report No.: EMC_BO_001662 Copyright © 2011 novero. All rights reserved.

37 (52)



novero

novero Test Center

7. 20 dB bandwidth

(FCC §15.247(a)(1), RSS-210 A8.1 (a))

EUT with DUT number DAV015
Accessories with DUT numbers | None
Operation Voltage [V] / [HZz] 3.7/DC
Result PASSED
Remarks None

Temp [°C] / Humidity [%RH] 25/50

Date of measurements 06-Sep-2011
Measured by Robert Miiller

71. Te

st method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for 20 dB bandwidth measurements

Limit [MHz]

N/A

Project suppo
Date of issue:
Report No.:

rt engineer:  Robert Mller
16-Sep-2011
EMC_BO_001662

38 (52)

Test Report for FCC Part 15C
Template version 1.0
Copyright © 2011 novero. All rights reserved.



novero

novero Test Center

7.2. Bluetooth Test results

7.2.1 GFSK modulation, PRBS packet type

Channel / fc [MHz] |20 dB bandwidth [kHz] |Result
0/2402 913.83 PASSED
39/ 2442 913.83 PASSED
7812480 913.83 PASSED
Channel 0 /2402 MHz
® Marker 1 [T1 ndBl REN 30 kHz  RF ALL 30 dB
Ref Lvl ndB 20.00 dB VBW 30 kHz
20.2 dBm Bl 913.B2765531 kHz SUT  B.5 ms Unit dBm
5z oF orres MBI g[.32 dBm
2. 40200B01 GHz
10 TOH O[O0 a8
/w/\/’\,J\ Bl 31[3.82765531 KHz|
o VT [T1) -13.70 dBm
/N \\/ 240153407 GHz
VT4 [T1] -13[.74 dBm
_10 b, /\’L PEds iz ras | b

A

%

M\

740@/\/\»M“fwj N

-50]

-B0

-70

-79.8l

Center 2.402 GHz

Title: 20 dB bandwidth
Fomment A: 2402MHz , DHS ~
Date: 06.5EP.2011 0B

300 kHz,

Hopping OFF
:41:38

Span 3

MHz

Project support engineer:

Date of issue:
Report No.:

Robert Mller

16-Sep-2011
EMC_BO_001662
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Channel 39 / 2442 MHz

Marker 1 [T1 ndBJ RBH 30 kHz RF Att 30 dB
Ref Lvl ndB 20.00 dB VB 30 kHz
20.2 dBm BW 913.82765531 kHz SWT 8.5 ms unit dBm
20.
0.2 dp Offse Vi ([T1] B34 dBm|
2.44100802 GHz
10 et o700 o5
/v/\/'\f\ BUW 91[3.82765631 kHz| 96k
o NT1 [T1] -13.37 dBm
/\/V' \ o 44053407 GH7]
N vTq (T1) -13[.69 dBm
-10 T Ar A4 790 GHZ
tMAX /\7\( 1MA
-0 /\J
/\/\\/’ \IN\ TDF
40
JWW W
50
-60)
-70
|29 g noverp
Center 2.441 GHz 300 kHz~, Span 3 MHz
MTitle: 20 dB bandwidth
Fomment A: 2441MHz ~, DH5 , Hopping OFF
Date: 06.SEP.2011 0B:51:13
Channel 78 / 2480 MHz
Marker [ [T1 ndBJ RBH 30 kHz RF Att 30 dB
Ref Lvl ndB 20.00 dB VBHW 30 kHz
20.2 dBm BW 913.B2765531 kHz SWT 8.5 ms Unit dBm
20.
0.2 dp Offse vi(rT1] 630 dBm| g
2.48000802 GHz
10 st O[O0 0B
/w/\/’\j\ BW 9113.82765(31 kHz|SBL
a VT (T1] -13.36 dBm
W \'L 247953407 GHz
vTg [T1] -13.79 dBm
-10 T N/ /\IL\ 18074790 GHZ]
1MAX /}j\/ 1MA
-0 /J
- \\
//-J‘\ /J \/ TDF
Ny

=

B U K o]
-50
-60
-70
PR noverp
Center 2.48 GHz 300 kHz~ Span 3 MHz
Title: 20 dB bandwidth
Fomment A: 2480MHz , DHS5 , Hopping OFF
Pate: 06.5EP.2011 08:01:00

Project support engineer:  Robert Mdller
Date of issue: 16-Sep-2011
Report No.: EMC_BO_001662
40 (52)

Test Report for FCC Part 15C
Template version 1.0
Copyright © 2011 novero. All rights reserved.



novero

novero Test Center

7.2.2 n/4-DQPSK modulation, PRBS packet type

Channel / fc [MHz] |20 dB bandwidth [kHz] Result
0/ 2402 1293 PASSED
39/ 2441 1293 PASSED
7812480 1293 PASSED
Channel 0 / 2402 MHz
Marker 1 [T1 ndBl RBW 30 kHz  RF Att 30 dB
@Ref Lvl ndB 20.00 dB VBW 30 KkHz
20.2 dBm B 1.29258517 MHz SWT 8.5 ms Unit dBm
o f orree MBI 3. 78 B g
2.40200B01 GHz
10 s O[O0 a8
Bl 1.29258517 MHz
0 AA V14 [T1] -16[.21 dBm
W VU\W 2.40136573 GHz
/,/V\/\ /\A'\/\VV [T11 -16[.12 dBm
-10 2076 ElzF

VoA

-60

-70]

79.

Center 2.402 GHz
Title: 20 dB bandwidth

Pate: 06.5EP.2011 08

300 kHz/

Fomment A: 2402MHz , 2DH5 ~ Hopping OFF

:46:28

Span 3 MHz

Project support engineer:

Date of issue:
Report No.:

Robert Mller

16-Sep-2011
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Channel 39 / 2441 MHz

Marker 1 [T1 ndBJ RBH 30 kHz RF Att 30 dB
Ref Lvl ndB 20.00 dB VB 30 kHz
20.2 dBm BW 1.28258517 MHz SWT 8.5 ms unit dBm
20.
0.2 dp Offse Vi ([T1] 400 dBm| ey
2.44100802 GHz
10 o 000 a5
BW 1.29258617 MHz|SGL
a il YT [T1] -15/.93 dBn
MY
\/‘/‘\/' \\/v > . 44036573 GHz|
f\d\/‘?(f (711 -15(.90 dBm
-10 7T ElzF
tMAX /TY) %2 1MA
-0 / \\
-30
hJ N \/\,/ U\AW
P Sy .
40
50
-60)
-70
|29 g noverp
Center 2.441 GHz 300 kHz/ Span 3 MHz
MTitle: 20 dB bandwidth
Fomment A: 2441MHz , 2DHS , Hopping OFF
Date: 06.SEP.2011 0B:56:09
Channel 78 / 2480 MHz
Marker [ [T1 ndBJ RBH 30 kHz RF Att 30 dB
Ref Lvl ndB 20.00 dB VBHW 30 kHz
20.2 dBm BW 1.28258517 MHz SWT 8.5 ms Unit dBm
20.
0.2 dB Offse v
T[T 360 dBn) gy
2.48000B01 GHz
10 T O[O0 a8
BW 1.29258517 MHz[SG-
0 N A VI [T1) ~16].42 dBm
N
‘/N U\\/v 247936673 GHz
//"\/’\ f\“\N( [T1] ~16[.42 dbm
-10 I TABUEY BRZ
1MAX /y. 12 1MA
R NV S W W
M W\/\M’\/ TDF
-40
-50)
-60)
-70
798 noverp
Center 2.48 GHz 300 kHz~ Span 3 MHz
Title: 20 dB bandwidth
Fomment A: 24B80MHz , 2DHS , Hopping OFF
Date: 06.SEP.2011 03:05:50

Robert Mller
16-Sep-2011
EMC_BO_001662
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8. Carrier frequency separation
(FCC §15.247(a)(1), RSS-210 A8.1 (b))

EUT with DUT number DAV015
Accessories with DUT numbers | None
Operation Voltage [V] / [HZ] 3.7/DC
Result PASSED
Remarks None
Temp [°C] / Humidity [%RH] 25/50
Date of measurements 06-Sep-2011
Measured by Robert Muller

8.1. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for carrier frequency separation measurements

Limit [MHz]

> 0.025 or 2/3 of the 20 dB bandwidth

Project support engineer:  Robert Mdller
Date of issue: 16-Sep-2011
Report No.: EMC_BO_001662
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8.2. Bluetooth Test results

8.2.1 GFSK modulation, PRBS packet type

Carrier frequency separation [kHz] Result
1004 PASSED

Hopping on, carrier frequency separation of channels 39 / 2441 MHz and 39 / 2442 MHz

Delta 1 [T11 RBW 30 kHz RF Att 30 dB
®Ref Lvl -0.10 dB VBW 100 kHz
20.2 dBm 1.00400802 MHz SWT B.5 ms Unit dBm
B e
A
10) +
] wa,\“l /\/‘M ,/
\\/\\/ /JV \ K \\,.1\/\
i /J ‘\AW .
-20]
-30
-40]
-50]
-B60]
-70]
79.8l
Center 2.441 GHz 300 kHz~, Span 3 MHz
Title: Charnnel Seperation
Comment A: 2441MHz ~, DHS , Hopping ON
Date: 06.5EP.2011 08:25:18
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
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8.2.2 1/4-DQPSK modulation, PRBS packet type

Carrier frequency separation [kHz]

Result

1004

PASSED

Hopping on, carrier frequency separation of channels 39 / 2441 MHz and 39 / 2442 MHz

Delta 1 [T1] RBW
Ref Lvl 0.05 dB VBW

20.2 dBm 1.00400802 MHz SWT
20.

30 kHz RF Att
100 kHz
8.5 ms unit

30 dB

dBm

0.2 dB Offse

T —

0 WWW\U AMMW /) \fhw

ISV AVE U v

Center 2.441 GHz 300 kHz~, Span 3 MHz
Title: Channel Seperation
Fomment A: 2441MHz ~, 2DHS , Hopping ON
Pate: 06.5EP.2011 12:53:23

Project support engineer:  Robert Mdller
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Report No.:
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9. Number of hopping frequencies
(FCC §15.247(a)(1)(iii), RSS-210 A8.1 (d))

EUT with DUT number DAV015
Accessories with DUT numbers | None
Operation Voltage [V] / [HZ] 3.7/DC
Result PASSED
Remarks None
Temp [°C] / Humidity [%RH] 25/50
Date of measurements 06-Sep-2011
Measured by Robert Muller

9.1. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for number of hopping frequencies measurements
Limit [number]

>15
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
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9.2. Bluetooth Test results

9.2.1 GFSK modulation, PRBS packet type

Measured number of hopping frequencies

Result

79

PASSED

Hopping on, number of hopping frequencies

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB

Ref Lvl 7.67 dBm VBW 100 kHz
20.2 dBm 2.40205010 GHz SWT 22.5 ms Unit dBm

20.
0.2 dp Offse MRS 7-57 dBm| s

2.40208010 GHz
10 : TTT B
5 GHz

-20

-30 /
40

i

-B0

-70

-79.8l

Center 2.442 GHz S MHz/

Title: Number of hopping channels
Comment A: 2441MHz , DH5 , Hopping ON
Pate: 06.S5EP.2011 10:00:35

Span 90 MHz

Project support engineer:  Robert Mdller
Date of issue: 16-Sep-2011

Report No.:

EMC_BO_001662
47 (52)

Test Report for FCC Part 15C
Template version 1.0
Copyright © 2011 novero. All rights reserved.



nOVEfO novero Test Center

9.2.2 n/4-DQPSK modulation, PRBS packet type

Measured number of hopping frequencies Result
79 PASSED

Hopping on, number of hopping frequencies

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl 4.87 dBm VBW 100 kHz
20.2 dBm 2.40186974 GHz SWT  22.5 ms Unit dBm
20,
0.2 dp Offse MBI 4.87 dBm
2.401860874 GHz
10
1 [TT7T 4.54 aBm

| A A A A A

A

-60

-70
79.8l
Center 2.442 GHz 8 MHz/ Span 90 MHz

Title: Number of hopping channels

Fomment A: 2441MHz ~, 2DHS , Hopping ON

PDate: 06.5EP.2011 10:18:48
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
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10. Time of occupancy
(FCC §15.247(a)(1)(iii), RSS-210 A8.1 (d))

EUT with DUT number DAV015
Accessories with DUT numbers | None
Operation Voltage [V] / [HZ] 3.7/DC
Result PASSED
Remarks None

Temp [°C] / Humidity [Y%RH] 25/50

Date of measurements 06-Sep-2011
Measured by Robert Muller

10.1. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210 as
follows:

The total time of occupancy is get by multiplying the measured number of transmissions
occurred during 31.6 second period with the duration of one transmission.

Limits for time of occupancy measurements

Limit [s]
<04
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
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10.2. Bluetooth test results

10.2.1 GFSK modulation, PRBS packet type

Measured number of Duration of one transmission [us] |Time of occupancy [s] |Result
transmissions
51 2907 0.148257 PASSED

Hopping on, number of transmissions, channel 39 / 2441 MHz, DH5

Marker 1 [T11
Ref Lvl1 -30.10 dBm VBW 100 kHz
20.2 dBm SHT

31.743487 s

20.
0.2 dB Offse
A

mmmmmm
Date:

® Marker 1 [T1 ndBl
[ 0.2 db offse -
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
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10.2.2 n/4-DQPSK modulation, PRBS packet type

Measured number of
transmissions

Duration of one transmission [us] | Time of occupancy [s] | Result

58

2907

0.16863007 PASSED

Hopping on, number of transmissions, channel 39 / 2441 MHz

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -28.05 dBm VBW 100 kHz
20.2 dBm 31.807615 s SHT 32 s Unit dBm
20.
0.2 dB Offse
10}
0]
F79.
Center 2.441 GHz 3.2 s/

Fomment A: 2441MHz , 2DHS , Hopping ON
PDate: 06.SEP.2011 10:21:31

Hopping on, duration of one transmission, channe

39 /2441 MHz

@ Marker 1 [T1 ndB] RBW 1 MHz RF Att 30 dB
Ref Lvl ndB 20.00 dB VBW 1 MHz
20.2 dBm BW 2.807415 ms SHT 3.6 ms Unit dBm
57 af orres
10 % 12
.
0
10
~-20
-30]
-40
-50
-60
-70
i
79.
Center 2.441 GHz 360 ws/
Mitle: Duration of orme single hop
Fommen t A: 2441MHz , 2DHS , Hopping ON
ate: 06.SEP.2011 10:21:56
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11. Test Equipment

11.1. Conducted measurements
Equipment Type Manufacturer | Calibrated | Cycle [Years]
EMI Test Receiver ESCS 30 R&S May 2011 1
LISN 50 yH ESH3-Z5 R&S Jul 2011 1
LISN 50 yH ESH3-Z5 R&S Jul 2011 1
V network ESH3-Z6 R&S May 2011 1
V network ESH3-26 R&S May 2011 1
T-ISN ISN T800 Teseq Jul 2010 2
Thermo- Hygrograph OPUS 10 Lufft Jun 2011 2
EM Injection clamp F-33-1 Fischer Feb 2011 2
Signal generator SMLO1 R&S Feb 2010 2
Digital Radio Communication CMU200 R&S Feb 2010 2
Tester
Bluetooth Tester MT8850A Anritsu Feb 2010 2
RF Emission Software ES-K1 v.1.71 R&S n.a. -
EMI Test Receiver FSEM30 R&S Jul 2011 1
Temperature Test system VT4004 Vétsch May 2010 2
Power Supply E3632A Agilent May 2011 2
Signal generator SMP02 R&S Jun 2011 2
Bluetooth/WLAN Tester N 4010 A Agilent May 2011 2
RF Radio Software RADIO novero n.a. --
11.2. Radiated measurements
Equipment Type Manufacturer | Calibrated | Cycle [Years]
Controller 2090 ETS n.a. -
MAST 2075 ETS n.a. -
Ultra Broadband Antenna HL562 R&S May 2009 3
Digital Radio Communication CMU200 R&S Jul 2011 2
Tester
EMI Test receiver ESIB26 R&S May 2011 1
Yaesu controller G-1000DXC YAESU n.a. -
Computer controller (Yaesu) GS-232B YAESU n.a. --
Anechoic chamber 3 meter semi/full ETS Mar 2011 3
anechoic chamber | Euroshield
Horn Antenna 3115 EMCO Jun 2009 3
Standard Horn Antenna 3160-09 EMCO n.a. -
Thermo- Hygrograph OPUS 10 Lufft Jun 2011 2
Band Reject Filter WRCG 2400/2485 - Wainwright Jun 2011 1
2375/2510 - 60/20EE
Notch Filter GSM850 %%%%800/880-0,2/40- Wainwright Jun 2011 1
Notch Filter GSM1900 WRCD 1700/2000- Wainwright Jun 2011 1
0,2/40-5SSSD
Bluetooth Tester MT8850A Anritsu Feb 2010 2
RF Emission Software ES-K1v.1.71 R&S n.a. --
Project support engineer:  Robert Mdller Test Report for FCC Part 15C
Date of issue: 16-Sep-2011 Template version 1.0
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